Download  Print this page

Snapper 1696001 Parts Manual

27" & 29" two stage 2011 intermediate snowthrowers.
Hide thumbs

Advertisement

INTERMEDIATE SNOWTHROWERS
Briggs & Stratton Yard Power Products Group
535 Macon Road
McDonough, GA, 30253 U.S.A.
800-935-2967
Parts Manual for
27" & 29" TWO STAGE
Model No.
Description
1696001
M1227E
1696002
M1227EX
1696003
M1529E
Manual No.
Revision: -
2011
7105285
6/14/2011

Advertisement

Table of Contents

   Related Manuals for Snapper 1696001

   Summary of Contents for Snapper 1696001

  • Page 1 INTERMEDIATE SNOWTHROWERS Briggs & Stratton Yard Power Products Group 535 Macon Road McDonough, GA, 30253 U.S.A. 800-935-2967 Parts Manual for 27" & 29" TWO STAGE Model No. 1696001 1696002 1696003 2011 Description M1227E M1227EX M1529E Manual No. 7105285 Revision: -...
  • Page 3: Table Of Contents

    PAGE GROUP Handles & Controls Group Auger Housing Group Auger Drive Group Gear Case Assembly Discharge Chute Group Engine & Frame Group Traction Drive Group - Standard Decals Group Wheels & Tires Group 27" & 29" TWO STAGE 2011 Table Of Contents Manual No.
  • Page 4: Handles & Controls Group

    Handles & Controls Group Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 5 Item Part No Description 0010 1923701 CAPSCREW, Hex Head, 3/8-16 x 2 G5 0030 1736192 LEVER, Deflector Control (Remote Chute) 0040 1924356 WASHER, 3/8 (Remote Chute) 0050 724361 SPRING 0060 1918266 WASHER, 3/8 0070 1919439 NUT, Hex Lock, Esna Light, 3/8-16 0080 1737690 LEVER, Clutch, Left...
  • Page 6 Handles & Controls Group Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 7 Item Part No Description 0520-30 1736180 SOCKET/GASKET ASSEMBLY 0520-50 ----- * BULB, 12V - 20W Halogen 0530 1664847 SCREW, Hex Washer Head, Taptite, 5/16-18 x 3/4 0540 723259 BRACKET, Cable Adjusting 0550 723154 BOOT, Spring End Cover 0560 727331 CABLE, FR-DR P7 EXT-HDL 0590 1733505A BRACKET, Pivot, Free Hand...
  • Page 8: Auger Housing Group

    Auger Housing Group Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 9 Item Part No Description 0010 1687616 HOUSING, 27" 0010 1687617 HOUSING, 29" 0020 1736620 CLIP, Retainer 0030 1960569 SCREW, Truss Head Torx, #10-24 x 3/8 0040 7091290 NUT, Nylock, 10 x 24 0060 1736094 BRUSH, Cleanout 0070 724427 BEARING, Auger Shaft 0080 722839 SCREW, Hex Washer Head, 5/16-18 x 3/4...
  • Page 10: Auger Drive Group

    Auger Drive Group Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 11: Auger Drive Group

    Item Part No Description 0070 1753073 GEAR CASE ASSEMBLY, 27" (Used on 27" Models) 0070 1752295 GEAR CASE ASSEMBLY, 29" (Used on 29" Models) 0080 722726 KEY, Square, 3/16 x 3/4 0090 1739094A IMPELLER 0100 1739073 HUB, Impeller 0110 1930601 SCREW, Hex Washer Head, Taptite, 5/16-18 x 5/8 0130 7090848...
  • Page 12: Gear Case Assembly

    Gear Case Assembly Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 13 Item Part No Description 0300 725982 CASE, Gear, RH 0301 725981 CASE, Gear, LH 0303 725996 CAPSCREW, Hex, 5/16-24 X 1 0304 725338 NUT, Hex Flange, Serrated, 5/16-24 0305 723575 CAPSCREW, Hex Head, 5/16-24 x 1-1/2 0306 724426 PLUG, Pipe, 1/4-18 0310 725874 SEAL, Oil...
  • Page 14: Discharge Chute Group

    Discharge Chute Group Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 15: Discharge Chute Group

    Item Part No Description 0010 1728967 PINION 0030 1739621 SCREW, Button Head Torx, M5 x .8 x 14 0035 7091552 WASHER, Flat, 1/4 0040 1925592 SCREW, Hex Washer Head, Taptite, 1/4-20 x 3/4 0050 1752877 COVER, Electric Chute Rotation 0060 7011938 RETAINER, Spout 0070...
  • Page 16: Engine & Frame Group

    Engine & Frame Group Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 17 Item Part No Description 0010 15C114-0153-F8 1 * ENGINE, 11TP Briggs & Stratton (Engine Model: 15C114-0153-F8) 0010 20M314-0136-F1 1 * ENGINE, 14.5TP Briggs & Stratton (Engine Model: 20M314-0136-F1) 0010-10 797003 * GUARD, Muffler (Used on 11.5TP Models) 0010-10 797095 * GUARD, Muffler (Used on 14.5TP Models) 0010-20 699854 * SCREW, Muffler Guard (Used on 11.5TP Models)
  • Page 18 Engine & Frame Group Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 19 Item Part No Description 0360 1750551 COVER, Belt 0370 1751355 SCREW, Hex Washer Head, Tap, SEMS, 1/4-20 x 3/4 0390 1733868A PLATE, Seal (Used on 11.5TP Models) 0390-10 1733898 SEAL, Foam (Used on 11.5TP Models) 0410 725996 BOLT, Hex, 5/16-24 x 1 0420 7023590 PIN, Cotter, Self Locking, 1/4"...
  • Page 20: Traction Drive Group - Standard

    Traction Drive Group - Standard Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 21 Item Part No Description 0200 724613 CHAIN, Roller, 19" 0210 723655 RETAINER & BUSHING ASSEMBLY 0220 724619 WASHER, Flat, 1/2 0230 1924856 SCREW, Hex Washer Head, Taptite, 5/16-18 x 1/2 0240 724627 CHAIN, Roller, 18 Inch 0250 721910 RETAINER, Ring, 7/16 0260 722377 SPRING LINK...
  • Page 22: Decals Group

    Decals Group Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 23 Item Part No Description 0040 1737865 DECAL, Danger Chute, FR/ENG 0050 1737866 DECAL, Danger Foot, FR/ENG 0060 1737869 DECAL, Auger Control Symbols 0070 1737870 DECAL, Traction Control Symbols 0085 1737875 DECAL, Controls, w/ Remote (Remote Deflector Models) 0085 1738344 DECAL, Controls, Free Hand (Electric Deflector Models) 0095 1738349 DECAL, Speed Control...
  • Page 24: Wheels & Tires Group

    Wheels & Tires Group Manual No. 7105285 27" & 29" TWO STAGE 2011...
  • Page 25 Item Part No Description 0010 1739926 WHEEL& TIRE ASSEMBLY, 16 x 4.8, P2-539, LH (Used on 27" Models) 0010 1750348 WHEEL & TIRE ASSEMBLY, 16 x 6.5, P2-539, LH (Used on 29" Models) 0020 1739927 WHEEL& TIRE ASSEMBLY, 16 x 4.8, P2-539, RH (Used on 27" Models) 0020 1750347 WHEEL &...
  • Page 28 OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS Briggs & Stratton Yard Power Products Group 535 Macon Road McDonough, GA, 30253 U.S.A. 800-935-2967 www.snapper.com Copyright © 2011 Briggs & Stratton Corporation Milwaukee, WI USA. All Rights Reserved Manual No. 7105285 Revision: -...

This manual is also suitable for:

16960021696003M1227eM1227exM1529e

Comments to this Manuals

Symbols: 0
Latest comments: